

Certificate of Test



For Kratos Safety SAS
689 Chemin Du Buclay Lieu-Dit La Muriere
Heyrieux 38540
France

Our reference: SPC0249418/1635 Extension 1
Date: 19th January 2021

Product "FA 20 210 19" (Alloy steel) and "FA 20 210 19SS" (Stainless steel)

Description Ladder rung anchor extension post

Test Data

Testing carried out in accordance with EN 795:2012 following clauses only:

4.1 General	PASS
4.2 Materials	PASS
4.3 Design and ergonomics	PASS
4.4 Specific requirements – type A	PASS

The product referenced "FA 20 210 19" (Alloy steel) and "FA 20 210 19SS" (Stainless steel) complies with the clauses of EN 795:2012 stated above

Full details of test data provided in the following report:
SPC0249418 /1635 Extension 1 dated 13th November 2017



Figure 1 – "FA 20 210 19" (Alloy steel) and "FA 20 210 19SS" (Stainless steel)

1. This report is designed to indicate the performance of the sample tested by SATRA. SATRA have not approved the on-going quality control. It is the responsibility of purchasers to satisfy themselves that other production batches perform similarly.
2. Please refer to original test report stated above for terms and conditions

SIGNATURE

M Rahman
PPE Technologist
Safety Products Centre